
21-089
RESOLUTION AUTHORIZING THE AWARD OF A FAIR AND OPEN CONTRACT FOR

ENGINEERING SERVICES PURSUANT TO N.J.S.A. 40A:11-3(B)
-----------------------------------------------------------------------------------------------------------------------
MOTIONED BY: Marotta
SECONDED BY: Guzman 

WHEREAS, the North Hudson Sewerage Authority (hereinafter "Authority”) is a public body, duly
formed under the Sewerage Authorities law, constituting Chapter 138 of the Laws of New Jersey of 1946,
as amended (Chapter 14A of Title 40 of the New Jersey Statutes Annotated) and possesses the powers set
forth therein; and

WHEREAS, the Authority has selected the proposal of Mott MacDonald for annual engineering
[...]
serviceability. The project includes site and architectural 
improvements, and the replacement of pumps, valves, 
gates, electrical power distribution equipment, and 
instrumentation and controls, along with the installation 
of emergency back-up pump connections, portable 
pumps, and a standby generator. Obtained low interest 
financing through the New Jersey State Revolving Fund 
loan program. Responsible for construction engineering 
services, including inspection, office engineering, project 
controls, contractor negotiation, commissioning of facilities, 
and project certification. Performed a factory witness test in 
Germany for the 200 hp dry pit submersible pumps. 

Pine Brook Road Pumping Station, Two Bridges 
Sewerage Authority, Morris County, NJ: Project Manager 
for the design, permitting, and construction phase 
engineering oversight of a 1.0 MGD wastewater pumping 
station. The project was undertaken to improve worker 
safety and increase operational flexibility and reliability. 
The project included the conversion of the existing wet 
well into a submersible pump station, a new masonry 
electrical building, new pumps, generator, and controls. 
Obtained low interest financing for the project through 
the New Jersey State Revolving Fund loan program. The 
construction cost was $859,000. 

Rockaway Wastewater Treatment Plant Facilities Plan 
(R-152), New York City Department of Environmental 
Protection (NYCDEP), New York, NY: Participated in 
facilities planning activities that evaluated alternatives 
to upgrade the existing facility to a state of good repair 
and implement nutrient removal versus converting the 
facility into a pumping station to convey wastewater to 
the 26th Ward wastewater treatment plant. Part of the 
team assigned to evaluate conveyance alternatives to 
pumping flow across Jamaica Bay. Several alignments 
were analyzed, and operational considerations included 
potential for combined sewer overflow (CSO) storage and 
long-term maintenance and access. Both trenchless and 
traditional methods of construction were evaluated, and 
planning level costs were developed for each alternative. 
Mechanical Bar Screen Replacement, Town of Newton, 
Sussex County, NJ: Project Director for the replacement 
of a climber bar screen with a continuously-raked 
mechanical bar screen at the wastewater treatment 
plant. Project tasks included the preparation of a Basis of 
Design Report, detailed plans, and specifications. Plant 
upgrades included channel modifications, new screen 
controls, interconnection with existing compactor/washer 
controls, and washwater piping replacement, along with 
one overhead rollup door. Provided bid and construction 
phase services, including project close-out. 
Wastewater Treatment Plant Influent Chamber 
Modifications, Washington Borough, Warren County, 
NJ: Project Manager for the design of a new in-channel 
screw screen, housed in a pre-fabricated bus shelter-type 
enclosure for weather protection. Provided oversight 
for NJDEP Treatment Works Approval (TWA) permit 
application, Basis of Design report, plans, specifications, 
and cost estimate for the proposed facilities. 
Mid-Halton Wastewater Treatment Plant Phase IV/V 
Expansion, Regional Municipality of Halton, Oakville, 
Ontario, Canada: Involved with the development of 
technical memoranda and formats regarding equipment 
selection for the expansion of the plant from 20 MGD to 
33 MGD. The expansion considers the future expansion 
phase to further increase plant capacity to 49 MGD. 
Project expansion elements include an expanded North 
Pump Station, new influent flow distribution chamber, new 
headworks containing screenings removal and two vortex 
grit removal units, four new primary clarifiers, two new 
aeration tanks, four new final secondary clarifiers, new 
ultraviolet (UV) disinfection facility, new ferric, caustic, and 
sodium hypochlorite chemical feed facilities, and a new 
anaerobic digester and ancillary bio-solids improvements, 
as well as the design of a new 3.6-mile outfall tunnel 
into Lake Ontario. Coordinated initial activities with the 
process, structural, and cost estimating groups. 



North Hudson Sewerage Authority | Professional Services – Consulting Engineer | 2022 | Mott MacDonald | 2.19

As Process Design Specialist, Dr. Patoczka's responsibilities include development and 
evaluation of wastewater treatment plant expansion and upgrade alternatives, review of 
wastewater treatment plant designs from a process standpoint, design and supervision 
of laboratory and pilot plant treatability projects, and preparation of engineering and 
project reports. His major areas of expertise include assistance in optimizing the existing 
plant's performance and troubleshooting of wastewater treatment plant upsets. Dr. 
Patoczka's professional experience in the private consulting industry was preceded by 
academic research and teaching assignments.

Dr. Patoczka's particular experience includes plant upgrade for nitrogen and phosphorus 
removal by biological and chemical means, control of activated sludge filamentous 
bulking and foaming, troubleshooting of nitrification upsets, and effluent toxicity 
evaluations. Recent major projects involved the evaluation of the ability of existing 
plants to achieve new, stringent limits for phosphorus and heavy metals. Laboratory and 
full-scale demonstration tests are performed to document the effectiveness of chemical 
addition and other technological modifications in removal of phosphorus and trace 
concentration of heavy metals. Alternative methods of mitigating permitttees' exposure 
to new limits include water quality studies, such as the development of site-specific 
hardness, Water Effect Ratio, and Translator information.

Selected projects

Chlorine Produced Oxidant (CPO) Immediate Demand and Decay Study, North 
Hudson Sewerage Authority, Hoboken, NJ: Conducted a study to develop the basis for 
relaxation of CPO limits for the Authority’s wastewater treatment plant. The relaxation 
is based on the immediate CPO demand in the receiving water (Hudson River). 
Additionally, the developed CPO demand profile in Hudson River water could be utilized 
for developing appropriate future CPO permit limits for combined sewer overflow (CSO) 
discharges. The project involved Hudson River sampling, laboratory experimental tests 
and modeling. 

Combined Sewer Overflow (CSO) Demonstration Project, Bayonne Municipal Utilities 
Authority, Hudson County, NJ: Served on the Technical Advisory Committee and co-
authored the project report for a large-scale CSO demonstration/pilot project. During 
the demonstration program, several existing manufactured systems for total suspended 
solids (TSS) removal and disinfection were field tested. The units tested for TSS removal 
were Storm King, Terre Kleen, and Flex Filter, and for disinfection Trojan UV3000Plus, 
Aquaionics Inline 250+W UV units and Peracetic Acid. The testing was performed during 
seven live CSO events and two simulated events. The pilot program was partially funded 
and supervised by the USEPA and NJDEP, with findings summarized in a peer-reviewed 
report. Three-log deactivation by UV required 25 mJ/cm2 for low-pressure lamps and 40 
mJ/cm2 for medium-pressure lamps. Peracetic Acid (PAA) effectiveness was a function 
of the dose applied as normalized by COD. 

Wastewater Treatment Facility Enhanced Nutrient Removal (ENR) Upgrade, Maryland 
Correctional Institution (MCI), Hagerstown, MD: Provided peer review of the process 
evaluation for this 1.6 MGD (2.4 MGD peak flow) treatment plant consisting of pre-anoxic 
zone, oxidation ditch with Simultaneous Nitrification-Denitrification (SNDN), post-anoxic 
tank, and re-aeration (4-stage Bardenpho configuration). The plant meets its current 
permit limits of Total Nitrogen of 10 mg/L and Total Phosphorus less than 0.3 mg/L at the 
flow of 1.25 MGD. The objective of the evaluation was to determine whether the new, 
more stringent effluent limits for total nitrogen of 4 mg/L could be met without major 
plant improvements, such as addition of anaerobic zone and/or denitrification filters. 
Utilized a BioWin simulation software calibrated with plant operational data to evaluate 
the plant’s performance at the full design flow. 

Jurek Patoczka, PhD, PE, 
BCEE

Education
PhD, Environmental 

Engineering, Vanderbilt 
University, 1986

MS, Chemical Engineering, 
Krakow Technical 
University, 1976 

Registrations
Professional Engineer 

NJ #24GE03875600, 
1994

Board Certified 
Environmental Engineer, 
AAEE, 1996

OSHA Confined Space 
Entry

Memberships
American Academy of 

Environmental Engineers
International Association on 

Water Quality
Water Environment 

Federation



2.20 | Mott MacDonald | 2022 | Professional Services – Consulting Engineer | North Hudson Sewerage Authority

Jurek Patoczka, PhD, PE, BCEE (cont.)

Niagara Falls Treatment Plant, Chemically-Enhanced 
Primary Treatment (CEPT) Evaluation, Niagara Region, 
Ontario, Canada: The Niagara Falls wastewater treatment 
plant (peak plow of 136 ML/d) was required to increase 
the capture of stormwater flows by providing adequate 
treatment for a peak flow of 205 mL/d. A number of 
High Rate Treatment (HRT) alternatives were evaluated, 
including CEPT with the existing clarifiers, additional 
primary clarifiers, retention treatment basins, and dedicated 
HRT units (Actiflo, DensaDeg). Based on a detailed 
evaluation of alternatives, including laboratory tests of 
CEPT performance, the addition of ferric and polymer to the 
primary clarifiers was identified as the preferred alternative. 
In particular, it was demonstrated that polymer addition, 
as expected, significantly reduces settling time needed 
to achieve adequate removal efficiency as compared to 
that achieved with ferric addition only. Construction of the 
CEPT system and other facilities needed for acceptance of 
significantly higher flows was completed in 2011.

Mid-Halton Wastewater Treatment Plant Expansion and 
Modifications, Regional Municipality of Halton, Oakville, 
Ontario, Canada: Performed process evaluations for a 
major expansion and upgrade of the 75 ML/d plant to 
125 ML/d (20 MGD to 33 MGD). The evaluations included 
selection of the optimal process configuration for meeting 
of the future treatment objectives. BioWin simulation 
software was utilized to model the plant’s performance 
and to determine acceptable levels of MLSS required for 
adequate nitrification. The aeration system design was 
based on the plant’s oxygen demand profile, generated 
with the use of the BioWin. A detailed analysis of alkalinity 
mass balance was performed to address pH concerns. 
In order to minimize supplemental caustic addition, the 
expanded plant’s treatment trains will include anoxic zones 
for partial denitrification and alkalinity recovery. Alternative 
de-ammonification process implementations were 
evaluated in detail for treatment of side-streams (centrate).

Evaluation of Potential Impacts of Chemical 
Manufacturer Discharge on an Existing Municipal 
Wastewater Treatment Plant, Mobile Area Water and 
Sewer Services, Mobile, AL: A major chemical company 
desired to discharge a high BOD and TDS wastewater 
from a new manufacturing facility to the existing municipal 
plant. Evaluated the potential impact of the proposed 
discharge on the existing plant operations based on 
review of the design data, operating records, site 
inspection, and BioWin modeling. Impacts on oxygen 
demand, future nitrification, and sludge processing 
facilities were of particular concern. Identified facilities 
improvements needed for successful treatment of this 
new, major wastewater stream.

Wastewater Treatment Plant Upgrades, Caldwell 
Borough, Essex County, NJ: Provided process design for 
a major upgrade to the 4.5 MGD advanced wastewater 
treatment plant. The evaluated major plant improvements 
included elimination of primary clarifiers and an increase in 
aeration capacity of the existing oxidation ditch. Alternative 
processes for achievement of a new Total Nitrogen limit 
were evaluated and modeled with BioWin. Simultaneous 
Nitrification-Denitrification (SNDN) process utilizing Symbio 
process control system was selected for implementation. 
Dedicated facilities for foam control (directional baffles 
with hypochlorite spray), filamentous bulking control 
(hypochlorite addition to RAS stream), polymer addition to 
final clarifiers for storm flow performance improvement, and 
alum addition for phosphorous removal were also provided. 



North Hudson Sewerage Authority | Professional Services – Consulting Engineer | 2022 | Mott MacDonald | 2.21

Ms. Hirst is an accomplished Project Manager, specializing in the planning and design of 
water and wastewater infrastructure, including water and wastewater treatment facilities, 
collection and distribution systems, pumping stations, and potable wells, as well as 
feasibility and capacity studies and capital improvement planning. She has a wide 
variety of experience with large municipalities and utilities, including the New York City 
Department of Environmental Protection, Philadelphia Water Department, and the City 
of Austin, Texas. Her experience also includes the preparation of Chapter 94 Reports, 
PADEP and Delaware River Basin Commission permit renewals, and grant applications 
for various municipalities.

Selected projects

Hay Road Wastewater Treatment Plant (WWTP) Modeling, City of Wilmington, DE: 
Project Manager for the development of a BioWin® model and solids mass balance for 
the Hay Road WWTP, which has an average flow of 105 MGD and a peak wet weather 
capacity of 340 MGD. 

Fritz Island Wastewater Treatment Plant, City of Reading, Berks County, PA: 
Performed on-call services, including evaluation of treatment plant equipment, 
coordination and documentation of the project reviews, and comment resolutions 
between the plant operations team and the design engineers for a major upgrade 
design of liquid and solids processes. 

Wastewater Treatment Plant Upgrade, Elverson Municipal Authority, Chester County, 
PA: Designed the ultraviolet (UV) system and tertiary filter upgrades, including hydraulic 
calculations and analysis, preparation of documents for electronic bidding, procurement 
of permits, and satisfaction of grant requirements. 

Fritz Island Wastewater Treatment Plant Upgrade, City of Reading, Berks County, 
PA: Lead Engineer for the project management/construction management (PM/CM) 
team for upgrades to the 21.5 MGD wastewater treatment plant. Coordinated with plant 
operations staff and documented the project reviews and comment resolutions. Provided 
assistance and support to the grant writer, the project solicitor and the PM/CM team, 
and participated in various meetings with the PADEP, and the USEPA and Department of 
Justice. Lead Engineer for the preparation of a feasibility study, design study, and capital 
improvements plan that provided a phased approach for the construction of repairs and 
upgrades to the plant. Managed various disciplines in support of the project.

Tide Gate Replacement, Philadelphia Water Department, Philadelphia, PA: Project 
Manager for the study and evaluation of existing combined sewer overflow (CSO) regulating 
chambers, including evaluation of tide gates and chamber condition assessments. 

Ruthland Pump Station and Force Main Replacement, Malvern Borough, Chester 
County, PA: Performed an evaluation of the pumping station and force main to 
determine the implementation schedule for capital improvements. Project Manager for 
the design of the associated force main replacement.

Pump Station Upgrades, New York City Department of Environmental Protection 
(NYCDEP), Port Jervis, NY: Lead Engineer for the design of upgrades to three pumping 
stations within the collection system, including the preparation of final design plans 
and specifications to be issued for public bidding. Design included pump and valve 
replacements, bypass systems, and structural improvements. The pumping unit 
replacements range from 0.5 MGD constant-speed pumps to 3.0 MGD variable speed 
pumps, and include new pump control panels, level controls, and electrical services. 

Milissa F. Hirst, PE 

Education
BS, Civil Engineering, 

Bucknell University, 1995
Registrations
Professional Engineer
PA #PE056960E, 2001
NY #100414-1, 2018
DE #22598, 2018
Certified IAM Asset 

Management #5007675, 
2019

Memberships
American Society of Civil 

Engineers
Pennsylvania Water 

Environment Association



2.22 | Mott MacDonald | 2022 | Professional Services – Consulting Engineer | North Hudson Sewerage Authority

Milissa F. Hirst, PE (cont.)

Balligomingo Pump Station Improvements, Upper 
Merion Township, Montgomery County, PA: Performed 
design services for improvements to the wastewater 
pump station’s wet well/drywell. Project included 
surveying, permit application preparation and submission, 
utility installation, construction document preparation, 
sediment and erosion control plan and opinion of 
probable cost preparation, and meeting attendance. 
Performed bidding and negotiation and construction 
administration services.

Corrosion Control Chemical Feed and Storage Facilities, 
Pittsburgh Water and Sewer Authority (PWSA), 
Pittsburgh, PA: Task Leader for the design of the 
chemical system for the storage and feeding of corrosion 
inhibitor to the water distribution system, including PADEP 
permit application and local permits. 

Susquehanna Water Pollution Control Facility Peer 
Review, Lancaster Area Sewer Authority, Lancaster, PA: 
Project Manager for the peer review of prior engineering 
reports related to the expansion of the facility for additional 
flow and stricter nutrient limits, including the evaluation of 
alternatives to the recommended improvements. 

Porter Water Treatment Plant Clariflocculator 
Rehabilitation, City of Wilmington, New Castle County, 
DE: Task Leader for the design of the replacement of the 
rehabilitation of four 90-foot diameter clarifloccuators, 
including the replacement of internal mechanical 
equipment, bridge and walkway, structural repairs, 
pipe rehabilitation with SIPP, and the preparation of bid 
drawing and specifications. 

Porter Water Treatment Plant Lime System, City of 
Wilmington, New Castle County, DE: Task Leader for the 
coordination of the mechanical and electrical engineering 
teams to support the new lime system.

Porter Water Treatment Plant Sludge Pump 
Replacement, City of Wilmington, New Castle County, 
DE: Task Leader for the selection of solids handling 
centrifugal pumps to replace existing double disc pumps. 

Porter Water Treatment Plant Temporary Lime System, 
City of Wilmington, New Castle County, DE: Task Leader 
for the selection of components to allow for the temporary 
feed of lime while a new Lime System is constructed. 
Equipment selection will include temporary tankage, 
mixing equipment and pumping units and the modification 
of existing piping. 

Queen Lane and Belmont Water Treatment Plants 
Improvements, Philadelphia Water Department, 
Philadelphia, PA: Project Engineer for improvements to 
the water treatment plants, including raw water basin 
repairs, evaluation of masonry façade, sulfuric acid 
chemical feed system, and filter backwash piping. 

Grit System Improvements, Philadelphia Water 
Department, Philadelphia, PA: Project Engineer for the 
design of improvements to the Southeast Water Pollution 
Control Plant and Northeast Water Pollution Control Plant 
grit handling systems, including shiftless screw conveyors 
and vortex grit removal units.

Croton Water Filtration Plant, New York City Department 
of Environmental Protection (NYCDEP), New York, NY: 
Project Engineer responsible for design of the chemical 
facilities for the 290 MGD water filtration plant, including 
the production of technical memoranda and calculations 